
model no. 040-2110-0

2-BIKE HITCH-MOUNT CARRIER, PLATFORM
INSTRUCTION MANUAL

IMPORTANT:
To prevent serious injury, read and understand all warnings and 
instructions before use. 

INSTRUCTION
MANUAL



model no. 040-2110-0 |  contact us 1-877-483-6751

W
AR

RA
N

TY
 IN

FO
RM

AT
IO

N
2

IF ANY PARTS ARE  MISSING OR DAMAGED, OR IF YOU HAVE ANY 
QUESTIONS, PLEASE CALL OUR TOLL-FREE HELPLINE  AT 
1-877-483-6751. 

Read and understand this instruction manual thoroughly before using the product. It 
contains important information for your safety as well as operating and maintenance 
advice.
Keep this instruction manual for future use. Should this product be passed on to a 
third party, this instruction manual must be included.

This product carries a one (1) year warranty against defects in workmanship and 
materials. At its discretion, Trilieaf Distribution agrees to have any defective part(s) 
repaired or replaced free of charge, within the stated warranty period, when 
returned by the original purchaser with proof of purchase. This product is not 
guaranteed against wear or breakage due to misuse and/or abuse.



3

TA
BL

E 
O

F 
CO

N
TE

N
TS

SAVE THESE INSTRUCTIONS
This manual contains important safety and operating instructions. Read all instructions and follow 
them with use of this product.

TABLE OF CONTENTS

Specifications                                                                                               

Safety Warnings                                                                                                                    

Parts List                                                                                                                                 
Assembly Steps                                                                                                                     

Bicycle Placement                                                                                                               

Remove and Fold                                                                                                                   

Warranty                                                                                                     2

4

5

7

8

12

13



model no. 040-2110-0  |  contact us 1-877-483-6751

SP
EC

IF
IC

AT
IO

N
S

4

WARNING
Read and understand all instructions. Failure to follow all 
instructions listed on next page may result in serious 
injury. Save these instructions.

SPECIFICATIONS

   Capacity:                                36 kg (80 lb)

 Carry:                                       2 bikes



5

SA
FE

TY
 W

AR
N

IN
GS

SAFETY WARNINGS

Read, study, understand and follow all instructions and warnings before using 

the bike rack.

• Do not overload beyond the manufacturer’s weight capacity of 36 kg (80 lb). 

• Do not carry more than 2 bikes on the carrier.

• The bike rack is not intended for transporting humans or animals.

• If you are planning to load only one bike, it is recommended to place it in the 

position closest to the vehicle. 

• All bikes must be secured with tie-down straps that  must be pulled tight before 

operating the vehicle.

• Make sure the front of the bike(s), when mounted, is/are at or above the bottom of 

the bumper to avoid damage to the bike(s).

• Do not carry flammable items on the bike rack.

• The bike rack is designed to carry non-motorized bikes only.

• During long trips, check the straps and bike position(s), especially if travelling on 

rough terrain.

• Please do not make alterations to the product, as alterations can pose potential 

hazards to your safety.

• Failure to heed these warnings may result in personal injury and/or property 

damage.



model no. 040-2110-0 |  contact us 1-877-483-6751

PA
RT

S 
LI

ST
6

PARTS LIST



model no. 040-2110-0  |  contact us 1-877-483-6751

PA
RT

S 
LI

ST
7

Item# Description Quantity Item# Description Quantity

1 Support plate 1 12 Short adjusting hook 1

2 Support tube 2 13 Long adjusting hook 1

3 5/16"x2 1/2˝ hexagon 
bolt 3 14 1/2"-13 hexagonal 

studs with hole 1

4 M10×55 carriage bolt 3 15 1/2" spring washer 1

5 M10 lock nut 4 16 1/2" flat washer 1
6 Adjustable tube 1 17 2" adaptor 1
7 Support bracket 1 18 3.8” pin clip 1

8 M10x50 carriage bolt 1 19 Buckled strap 4

9 M10x16 hexagon bolt  1 20 5/16" flat washer 6

10 Right tire holder 2 21 5/16" spring washer 3

11 Left tire holder 2 22 5/16" knob 3

PARTS LIST



8

AS
SE

M
BL

Y 
ST

EP
S

17 mm
Open End Wrench

Assembly Recommended Tools
19 mm

Open End Wrench

ASSEMBLY STEPS :

• Estimated build times:
 20–30 minutes

                                    15–25 minutes

Step 1
Insert the support tubes (2) horizontally into the support plate (1). For each, pass one 
M10x55 carriage bolt (4) through the support plate (1) and the hole of the support tube 
(2), and secure each of the bolts with a M10 lock nut (5). Next, pass two 5/16"x2 1/2" 
hexagon bolts (3) each through the support plate (1), the hole of the support tube (2), a 
5/16" flat washer (20), a 5/16" spring washer (21), another 5/16" flat washer (20) and 
secure with a 5/16" knob (22). See Fig.1.

Fig.1



AS
SE

M
BL

Y 
ST

EP
S

9

Step 2
Insert the adjustable tube (6) into the support plate (1). Pass the 5/16"x 2 1/2" hexagon bolt 
(3) through the support plate (1), the hole of the support tube (2), a 5/16" flat washer (20), a 
5/16" spring washer (21), another 5/16" flat washer (20), and secure with a 5/16" knob (22). 
Then pass an M10 x 55 carriage bolt (4) through the support plate (1) and the hole of the 
adjustable tube. Secure the bolt with an M10 lock nut (5). See Fig.2.

Fig.2



model no. 040-2110-0 |  contact us 1-877-483-6751

AS
SE

M
BL

Y 
ST

EP
S

10

Step 3
Insert the support bracket (7) into the square pipe of the support plate (1). Pass the 
M10x50 carriage bolt (8) through the hole of the support plate (1) and the hole of 
the support bracket (7). Secure the bolt with a M10 lock nut (5). Next, secure the 
support bracket (7) with the M10x16 hexagon bolt (9). See Fig.3.

Step 4
Insert both right tire holders (10) and left tire holders (11) into the support 
tube (2) and tighten the knobs. See Fig.4.

Fig.3

Fig.4



11

AS
SE

M
BL

Y 
ST

EP
S

Step 5
Slide the long adjusting hook (13) and the short adjusting hook (12) onto the 
adjustable tube (6). See Fig.5.

Step 6
If your hitch is 2" Attach the 2" adaptor (17) onto the support bracket (7), and then 
insert the product into the vehicle receiver. Use the 1/2"-13 hexagonal stud with hole 
(14) to pass through the 1/2" spring washer (15), 1/2" flat washer (16) and 2" adaptor 
(17). Finally, use 3.8" pin clip (18) to secure. See Fig.6.

Fig.5

Fig.6



model no. 040-2110-0 |  contact us 1-877-483-6751

BI
CY

CL
E 

PL
AC

EM
EN

T
12

BICYCLE PLACEMENT

Step 1
Loosen the 5/16" knob (22) and expose the head of the 5/16" x 2 1/2" hexagonal bolt (3) 
outside the support plate (1). Fold down the adjustable tube. See Fig.7

Step 2
Put the bicycle into the tire holders and adjust the distance of the tire holders to 
match the wheel distance of the bicycle. Then put the adjustable tube to the vertical 
position and secure the bicycle with the adjusting hooks. See Fig.8

Step 3
Secure the wheels with the buckle straps (19). See Fig.9.

Fig.8

Fig.9

Fig.7



13

RE
M

O
VE

 A
N

D 
FO

LD

REMOVE BICYCLE

Remove the buckle straps securing the wheels. Press the tooth clips on the adjustable 
hook to move the adjustable hook upward, and then remove the bicycle. See Fig.10.

FOLDING BIKE RACK

Loosen the 5/16" knob, rotate each support tube to a vertical position, and then tighten 
the 5/16" knob. See Fig. 11.

MADE IN CHINA
Imported by Trileaf Distribution Trifeuil Toronto, Canada M4S 2B8

Fig 11

Fig.10

Fig. 11



Numéro de modèle 040-2110-0

SUPPORT D’ATTELAGE POUR 2 VÉLOS, 
PLATEFORME
MANUEL D'INSTRUCTIONS

IMPORTANT :
Pour éviter des blessures graves, lisez et comprenez tous les 
avertissements et instructions avant utilisation.

MANUEL 
D'INSTRUCTIONS



Numéro de modèle 040-2110-0 | Contactez-nous 1 877 483-6751

IN
FO

RM
AT

IO
N

S 
DE

 G
AR

AN
TI

E
2

SI DES PIÈCES SONT MANQUANTES OU ENDOMMAGÉES, OU SI 
VOUS AVEZ DES QUESTIONS, VEUILLEZ APPELER NOTRE LIGNE 
D'ASSISTANCE SANS FRAIS AU1-877-483-6751.

Lisez et comprenez attentivement ce manuel d'instructions avant d'utiliser le produit. 
Il contient des informations importantes pour votre sécurité ainsi que des conseils 
d'utilisation et d'entretien. Conservez ce manuel d’instructions pour une utilisation 
future. Si ce produit est transmis à un tiers, ce manuel d'instructions doit être inclus.

Ce produit bénéficie d'une garantie d'un (1) an contre les défauts de fabrication et de 
matériaux. À sa discrétion, Trilieaf Distribution s'engage à faire réparer ou remplacer 
gratuitement toute pièce défectueuse, pendant la période de garantie indiquée, 
lorsqu'elle est retournée par l'acheteur d'origine avec une preuve d'achat. Ce produit 
n'est pas garanti contre l'usure ou la casse due à une mauvaise utilisation et/ou un 
abus.



3

TA
BL

E 
DE

S 
M

AT
IÈ

RE
S

CONSERVEZ CES INSTRUCTIONS
Ce manuel contient des instructions importantes de sécurité et d’utilisation. Lisez toutes les 
instructions et suivez-les lors de l'utilisation de ce produit.

TABLE DES MATIÈRES

Caractéristiques                                                                                              

Avertissements de sécurité                                                                                                                    

Liste des pièces

Étapes d'assemblage                                                                                                                     

Placement de vélos                                                                                                               

Retirer et plier                                                                                                                   

Garantie                                                                                                    2

4

5

7

8

12

13



Numéro de modèle 040-2110-0 | Contactez-nous 1 877 483-6751

CA
RA

CT
ÉR

IS
TI

Q
U

ES
4

CARACTÉRISTIQUES
Capacité :                                36 kg (80 lb)

Porte-vélos :                           2 vélos

AVERTISSEMENT
Lisez et comprenez toutes les instructions. Le non-respect de 
toutes les instructions répertoriées à la page suivante peut 
entraîner des blessures graves. Conservez ces instructions.



5

AV
ER

TI
SS

EM
EN

TS
 D

E 
SÉ

CU
RI

TÉ

AVERTISSEMENTS DE SÉCURITÉ

Lisez, étudiez, comprenez et suivez toutes les instructions et avertissements 

avant d'utiliser le porte-vélos.

• Ne surchargez pas au-delà de la capacité de poids du fabricant de 36 kg (80 

lb).

• Ne transportez pas plus de 2 vélos sur le porte-vélos.

• Le porte-vélos n'est pas destiné au transport d'humains ou d'animaux.

• Si vous prévoyez de charger un seul vélo, il est recommandé de le placer 

dans la position la plus proche du véhicule.

• Tous les vélos doivent être fixés avec des sangles d'arrimage qui doivent 

être bien serrées avant d'utiliser le véhicule.

• Assurez-vous que l'avant du ou des vélos, une fois montés, se trouve au 

niveau ou au-dessus du bas du pare-chocs pour éviter d'endommager le ou 

les vélos.

• Ne transportez pas d'objets inflammables sur le porte-vélos.

• Le porte-vélos est conçu pour transporter uniquement des vélos non 

motorisés.

• Lors de longs trajets, vérifiez les sangles et la(les) position(s) du vélo, surtout 

si vous voyagez sur un terrain accidenté.

• Veuillez ne pas apporter de modifications au produit, car ces modifications 

peuvent présenter des risques potentiels pour votre sécurité.

• Le non-respect de ces avertissements peut entraîner des blessures 

corporelles et/ou des dommages matériels.



Numéro de modèle 040-2110-0 | Contactez-nous 1 877 483-6751

LI
ST

E 
DE

S 
PI

ÈC
ES

6

LISTE DES PIÈCES



Numéro de modèle 040-2110-0 | Contactez-nous 1 877 483-6751

LI
ST

E 
DE

S 
PI

ÈC
ES

7

Article 
nº Description Quantité Article 

nº Description Quantité

1 Plaque de fixation 1 12 Crochet de réglage 
court 1

2 Tube de support 2 13 Crochet de réglage 
long 1

3 Boulon hexagonal de 
5/16 po x 2 1/2 po 3 14

Goujons hexagonaux 
de 1/2 po-13 avec 

trou
1

4 Boulon de carrosserie 
M10×55 3 15 Rondelle à ressort 

1/2 po 1

5 Contre-écrou M10 4 16 Rondelle plate de 
1/2 po 1

6 Tube réglable 1 17 Adaptateur de 2 po 1
7 Connecteur 1 18 Goupille bêta 3.8 1

8 Boulon de carrosserie 
M10x50 1 19 Sangle avec boucle 4

9 Boulon hexagonal 
M10x16  1 20 Rondelle plate de 

5/16 po 6

10 Porte-pneu côté droit 2 21 Rondelle à ressort 
5/16 po 3

11 Porte-pneu côté gauche 2 22 Bouton de 5/16 po 3

LISTE DES PIÈCES



8

ÉT
AP

ES
 D

'A
SS

EM
BL

AG
E

Clé à fourche
(1 pce)

Taille = 17 mm

Outils recommandés pour l’assemblage 
Clé à fourche

(1 pce)
Taille = 19 mm

ÉTAPES D'ASSEMBLAGE :

• Temps de construction estimés :
  20 à 30 minutes

                                    15 à 25 minutes

Étape 1
Insérez les tubes de support (2) horizontalement dans la plaque de support (1). Pour 
chacun, passez un boulon de carrosserie M10 x 55 (4) à travers la plaque de support (1) 
et le trou du tube de support (2), et fixez chacun des boulons avec un contre-écrou M10 
(5). Ensuite, passez deux boulons hexagonaux de 5/16 po x 2 1/2 po (3) chacun à travers 
la plaque support (1), le trou du tube support (2), une rondelle plate de 5/16 po (20), une 
rondelle élastique de 5/16 po (21), une autre rondelle plate de 5/16 po (20) et fixez avec 
un bouton de 5/16 po (22). Consultez la figure 1.

Fig. 1



ÉT
AP

ES
 D

'A
SS

EM
BL

AG
E

9

Étape 2
Insérez le tube réglable (6) dans la plaque de support (1). Ensuite, utilisez le boulon 
hexagonal de 5/16 po x 2 1/2 po (3) pour passer à travers la plaque de support (1), suivi du 
trou du tube de support (2), suivi de la rondelle plate de 5/16 po (20), et enfin de la rondelle 
à ressort de 5/16 po (21) serrée avec le bouton de 5/16 po (22). Enfin, utilisez le boulon de 
carrosserie M10 x 55 (4) pour passer à travers la plaque de support (1) et le trou du tube 
réglable. Serrez le boulon avec le contre-écrou M10 (5). Consultez fig. 2.

Fig. 2



Numéro de modèle 040-2110-0 | Contactez-nous 1 877 483-6751

ÉT
AP

ES
 D

'A
SS

EM
BL

AG
E

10

Étape 3
Insérez le support (7) dans le tuyau carré de la plaque de support (1). Utilisez le 
boulon de carrosserie M10 x 50 (8) pour passer à travers le trou de la plaque de 
support (1) et le trou du support (7). Serrez le boulon avec le contre-écrou M10 (5). 
Ensuite, serrez le support (7) avec le boulon hexagonal M10 x 16 (9). Consultez la 
figure 3. 

Étape 4
Insérez le porte-pneu droit (10) et le porte-pneu gauche (11) dans le tube 
de support (2) et serrez le bouton. Consultez la figure 4.

Fig. 3

Fig. 4



11

ÉT
AP

ES
 D

'A
SS

EM
BL

AG
E

Étape 5
Insérez le crochet de réglage long (13) et le crochet de réglage court (12) dans le 
tube réglable (6). Consultez la figure 5.

Étape 6
Assemblez l’adaptateur de 2 po (17) dans le support (7), puis insérez le produit dans le 
récepteur du véhicule. Utilisez les goujons hexagonaux de 1/2 po-13 avec trou (14) 
pour passer à travers la rondelle à ressort de 1/2 po (15), la rondelle plate de 1/2 po 
(16) et l’adaptateur 2 po (17). Enfin, utilisez la goupille bêta de 3,8 po pour fixer. 
Consultez la figure 6.

Fig. 5

Fig. 6



Numéro de modèle 040-2110-0 | Contactez-nous 1 877 483-6751

PL
AC

EM
EN

T 
DE

 V
ÉL

O
S

12

PLACEMENT DE VÉLOS
Étape 1
Desserrez le bouton 5/16 po (22) et exposez la tête du boulon hexagonal 5/16 po x 2 1/2 
po (3) à l’extérieur de la plaque de support (1). Faites descendre le tube réglable. 
Consultez la figure 7.

Étape 2
Mettez le vélo dans le porte-pneu et ajustez la distance du porte-pneu en fonction de 
la distance de roue du vélo. Ensuite, mettez le tube réglable en position verticale et 
fixez le vélo avec les crochets de réglage. Consultez la figure 8

Étape 3
Fixez les roues au moyen de la sangle avec boucle (19). Consultez la figure 9.

Fig. 8

Fig. 9

Fig. 7



13

RE
TI

RE
R 

ET
 P

LI
ER

Retrait du vélo 
Retirez la sangle avec boucle sur les roues. Appuyez ensuite sur les pinces dentelées du 
crochet réglable pour déplacer le crochet de réglage vers le haut, puis retirez le vélo. 
Consultez la figure 10.

Pliage du porte-vélos
Desserrez le bouton de 5/16 po, faites tourner le tube de support en position verticale, 
puis serrez le bouton de 5/16 po. Consultez la figure 11.

FABRIQUÉ EN CHINE
Importé par Trileaf Distribution Trifeuil Toronto, Canada M4S 2B8

Fig 11

Fig. 10

Fig. 11


